
Environmental
Science
Water Research & Technology

PAPER

Cite this: Environ. Sci.: Water Res.

Technol., 2016, 2, 1064

Received 10th August 2016,
Accepted 11th October 2016

DOI: 10.1039/c6ew00207b

rsc.li/es-water

Fate of microplastics and other small
anthropogenic litter (SAL) in wastewater treatment
plants depends on unit processes employed†

Marlies R. Michielssen,ab Elien R. Michielssen,ab

Jonathan Niac and Melissa B. Duhaime*d

The accumulation of microplastics (plastic particles less than 5 mm) and similarly sized small anthropogenic

litter (SAL; e.g., cellulosic products manufactured from natural material) in aquatic ecosystems is a growing

concern. These particles can serve as vectors of chemical toxins and microbial pathogens and thus, as or-
[...]
† Electronic supplementary information (ESI) available. See DOI: 10.1039/
c6ew00207b

Water impact

Considering their central role in urban and storm water infrastructure, wastewater treatment plants could serve as centralized points of mitigation to
address the growing concern of microplastic contamination in nature. Our comparison of microplastic removal efficiency along three contrasting
wastewater treatment plants informs recommendations regarding which systems and future innovations would optimally reduce loads of microplastics
entering the aquatic environment.

O
pe

n 
A

cc
es

s 
A

rt
ic

le
. P

ub
lis

he
d 

on
 1

4 
O

ct
ob

er
 2

01
6.

 D
ow

nl
oa

de
d 

on
 6

/2
9/

20
24

 1
1:

50
:4

4 
PM

. 
 T

hi
s 

ar
tic

le
 is

 li
ce

ns
ed

 u
nd

er
 a

 C
re

at
iv

e 
C

om
m

on
s 

A
ttr

ib
ut

io
n-

N
on

C
om

m
er

ci
al

 3
.0

 U
np

or
te

d 
L

ic
en

ce
.

View Article Online
View Journal  | View Issue

http://crossmark.crossref.org/dialog/?doi=10.1039/c6ew00207b&domain=pdf&date_stamp=2016-11-05
http://creativecommons.org/licenses/by-nc/3.0/
http://creativecommons.org/licenses/by-nc/3.0/
https://doi.org/10.1039/c6ew00207b
https://pubs.rsc.org/en/journals/journal/EW
https://pubs.rsc.org/en/journals/journal/EW?issueid=EW002006


Environ. Sci.: Water Res. Technol., 2016, 2, 1064–1073 | 1065This journal is © The Royal Society of Chemistry 2016

indiscriminate disposal, industrial release (including fisher-
ies), atmospheric fallout, and wastewater treatment plant ef-
fluent discharge are among the pathways MP follow to envi-
ronmental reservoirs.3–5,8,9 Organismal studies have
confirmed that fauna across a range of feeding guilds ingest
MP.4 These studies have raised concerns about the detrimen-
tal effects of MP in marine and freshwater ecosystems, as MP
are ingested throughout the food chain more readily than
larger plastic particles. MP are especially concerning because
their bioaccumulation potential increases with decreasing
size.3 Plastics contain chemical additives, adsorb organic con-
taminants from the surrounding area, and can serve as at-
tachment media for bacterial pathogens.1,4,10 Since MP are
ingested by organisms, they can serve as vectors for these
chemical and microbial contaminants.1,10

Wastewater treatment plants (WWTPs) are critical compo-
nents of urban and inland water systems and further charac-
terization of MP in these pathways has been called for.3 A
number of studies of WWTP discharge have reported the to-
tal number of putative plastic particles visually
detected,8,11–14 while others have differentiated labile parti-
cles from recalcitrant synthetic plastic by disintegrating the
non-plastic particles with a wet peroxide oxidation (WPO)
step before counting.15,16 The former studies that omit WPO
processing capture particles of (i) plastic, which is
manufactured from oil-based petroleum (e.g., polyethylene,
polypropylene, polyester, nylon), as well as (ii) cellulosic par-
ticles manufactured from natural material (e.g., rayon, lyocell,
modal derived from wood). To encompass this broader class,
we introduce the term small anthropogenic litter (SAL), as an
extension of the introduced term, anthropogenic litter.10

While it has not been confirmed that such cellulosic particles
explicitly pose ecosystem threats through the same mecha-
nisms as MP, they are ingested by aquatic organisms9,17 and
the possible breakdown products of their dyes are known car-
cinogens (e.g., in the case of Direct Red 28 (ref. 18)). As with
plastics, concerns about their environmental fate warrant fur-
ther studies of SAL.

While WWTPs retain the majority (e.g., 95–99% (ref.
11–16)) of influent SAL, they are pathways of SAL discharge
to aquatic ecosystems. A WWTP in Långeviksverket, Sweden
found elevated SAL concentrations in the final effluent as
compared to the receiving water body.11 A study conducted at
the Viikinmäki WWTP in Helsinki (Finland) reported that the
average fiber and particle concentrations in the final effluent
were 25 and three times higher, respectively, than in the re-
ceiving water body.12 Similarly, a study in Chicago, Illinois
(USA) reported higher levels of MP downstream of a dis-
charge point than upstream.10 In the most comprehensive
study to date, all 17 WWTPs tested were confirmed to dis-
charge MP, releasing an average of over 4 million MP per fa-
cility per day.16

Wastewater is treated through a series of unit processes as
it progresses through preliminary treatment (e.g., screening
and grit removal), primary treatment (e.g., gravity separation
and surface skimming on primary clarifiers), secondary treat-

ment step (e.g., activated sludge and trickling filters), and ter-
tiary treatment (e.g., gravity sand filtration). Few studies have
evaluated the potential of different unit processes present in
WWTPs to retain or remove SAL and available studies do not
always provide information about the types of unit processes
used for treatment.11,12 Based on visual assessment of col-
lected particles, the Finnish study at the Viikinmäki WWTP
studied the removal efficiency of some unit processes and
reported that primary clarifiers removed most of what they
identified as textile fibers and a minor amount of synthetic
particles, while secondary treatment by activated sludge sys-
tems and tertiary filtration removed most of the particles.8

Carr et al. compared MP loads in effluent discharges at one
WWTP with secondary treatment and seven WWTPs with ter-
tiary treatment in Los Angeles County, California (USA).13

They concluded that tertiary WWTPs did not discharge MP
contaminants. Another recent study conducted a detailed
evaluation of the effectiveness of different unit processes in
removing MP at a secondary WWTP in Glasgow (Scotland).14

They determined that although 98.4% of MP were removed,
65 million MP are released per day by the plant, which serves
a population equivalent of 650 000.14 Detailed assessments of
different treatment plant configurations and the effectiveness
of different unit processes in removing MP can focus efforts
of technological innovation to further reduce loads of MP de-
livered to the environment by WWTPs.

The current study sought to determine the removal poten-
tial of different size and shape classes of SAL across a spec-
trum of WWTP unit processes. SAL retention was compared
for plants that employ (i) secondary treatment (activated
sludge) as the final step, (ii) tertiary filtration (granular sand
filtration) as the final step, and (iii) membrane filtration as
the final step in a novel membrane bioreactor treatment
plant. The inclusion of both conventional and innovative
WWTP process configurations in the study provided insights
into which unit processes have the greatest potential to re-
move SAL and can be used in the future to guide reduction
of SAL, especially MP, levels in the environment.

Experimental
Wastewater treatment plants and sample collection

Samples were collected from two full-scale WWTPs, which
were selected because of their different treatment trains and
unit processes employed, and a novel pilot-scale WWTP. Grab
samples were collected in plastic containers that were previ-
ously cleaned with deionized water (dH2O) and air-dried.
Sample volumes were determined precisely, but varied for dif-
ferent sampling events (raw wastewater [1–2 L], preliminary
effluent [1–6 L], primary effluent [10–20 L], secondary effluent
[10–20 L], and final effluent [34–38 L]). Samples were trans-
ported to the laboratory and stored at 4 °C until further pro-
cessing. Descriptions of the WWTPs and sampling locations
are provided below.

Detroit wastewater treatment plant. The Detroit WWTP
(Great Lakes Water Authority; Fig. 1) treats an average of 660

Environmental Science: Water Research & Technology Paper

O
pe

n 
A

cc
es

s 
A

rt
ic

le
. P

ub
lis

he
d 

on
 1

4 
O

ct
ob

er
 2

01
6.

 D
ow

nl
oa

de
d 

on
 6

/2
9/

20
24

 1
1:

50
:4

4 
PM

. 
 T

hi
s 

ar
tic

le
 is

 li
ce

ns
ed

 u
nd

er
 a

 C
re

at
iv

e 
C

om
m

on
s 

A
ttr

ib
ut

io
n-

N
on

C
om

m
er

ci
al

 3
.0

 U
np

or
te

d 
L

ic
en

ce
.

View Article Online

http://creativecommons.org/licenses/by-nc/3.0/
http://creativecommons.org/licenses/by-nc/3.0/
https://doi.org/10.1039/c6ew00207b


1066 | Environ. Sci.: Water Res. Technol., 2016, 2, 1064–1073 This journal is © The Royal Society of Chemistry 2016

million gallons per day (MGD) (∼2.5 billion L per day) of
wastewater.19 As a combined sewer treatment facility, the in-
fluent includes both raw wastewater as well as stormwater.19

The raw wastewater is sequentially treated in preliminary
treatment, primary treatment, and secondary treatment. Raw
wastewater is pumped into the Detroit WWTP through Pump
Station 1, which receives wastewater from the Jefferson and
Oakwood Interceptors, and Pump Station 2, which receives
wastewater from the North Interceptor East Arm (Fig. 1). On
March 25, 2016, two raw wastewater samples were collected
at each of these three locations (labeled with “1”, Fig. 1).
These 6 replicates were processed individually to measure
plant-wide variation in influent SAL count for that day. Pre-
liminary treatment consists of removal of large debris from
the raw wastewater with a bar screen and removal of fine grit,
sand, and glass using a grit chamber. Preliminary effluent
samples were collected at Pump Station 1 and 2 and mixed
in a 1 : 1 (v : v) ratio. Materials removed by the bar screen and
the grit chamber are landfilled. The preliminary effluent
flows to primary clarifiers where heavy solids settle and are
collected as primary sludge. Grease floats to the top and is
skimmed from the surface and disposed of by landfilling.
Secondary treatment is performed in an activated sludge sys-
tem. This biological treatment step uses microorganisms to
remove organic material in the wastewater and the microor-
ganisms are removed in secondary clarifiers as secondary
sludge. The final effluent is chlorinated to kill pathogenic
microorganisms, dechlorinated to remove residual chlorine,
and finally discharged into the Detroit River. Primary and
secondary sludges are thickened with the addition of a poly-
mer, dewatered and either landfilled, used as fertilizer in
land applications, or incinerated.

Northfield wastewater treatment plant. Samples were col-
lected at the James E. Cox Water Pollution Control Facility
(Northfield WWTP; Fig. 2) in fall (October 19, 2015), winter
(January 15, 2016), and spring (March 21, 2016). The
Northfield WWTP treats an average daily flow of 0.45 MGD19

(∼1.7 million L per day), which consists of wastewater only
(no stormwater). The raw wastewater is treated by screening
and grit removal, as described above for the Detroit WWTP.
The preliminary effluent is treated by primary clarification.

Grease skimmed off from the surface is landfilled. The pri-
mary effluent is treated in two secondary treatment steps, a
trickling filter and an activated sludge system (Fig. 2). Both
of these systems use secondary clarification. The secondary
effluent is treated in a tertiary granular sand filter to remove
any remaining suspended solids. The filters are regularly
backwashed and the backwash waste is sent back to the be-
ginning of the wastewater treatment plant. The filter effluent
is chlorinated, dechlorinated, and finally discharged over a
cascade of concrete steps into Horseshoe Lake Drain (Fig. 2).
Primary and secondary sludge are processed further in anaer-
obic digesters, and the residual solids are trucked to farm-
land for land application as a soil fertilizer. Four raw waste-
water and preliminary effluent samples were collected on the
spring sampling date.

Anaerobic membrane bioreactor (AnMBR). A novel pilot-
scale AnMBR technology was being tested at the Northfield
WWTP for its effectiveness to treat wastewater (Fig. 3). On
March 21, 2016, samples from raw effluent, preliminary efflu-
ent and final effluent were taken to assess MP removal. The
AnMBR pilot plant consists of an anaerobic bioreactor (a cy-
lindrical tank of 1900 L; Fig. 3) in which anaerobic microor-
ganisms treat Northfield wastewater that has undergone pre-
liminary treatment, as described above. The microorganisms

Fig. 1 Aerial view of Detroit WWTP with five sampling locations for
the liquid stream: 1) raw wastewater (Jefferson and Oakwood
Interceptors via Pump Station 1 and North Interceptor East Arm via
Pump Station 2), 2) preliminary effluent, 3) primary effluent, 4)
secondary effluent, and 5) final effluent.

Fig. 2 Aerial view of Northfield WWTP with six sampling locations for
the liquid stream: 1) raw wastewater, 2) preliminary effluent, 3) primary
effluent, 4) secondary trickling filter, 5) secondary activated sludge
system, and 6) final effluent.

Fig. 3 Schematic of pilot-scale AnMBR system located at the
Northfield WWTP with three sampling locations: 1) raw wastewater, 2)
preliminary effluent, and 3) final effluent.

Environmental Science: Water Research & TechnologyPaper

O
pe

n 
A

cc
es

s 
A

rt
ic

le
. P

ub
lis

he
d 

on
 1

4 
O

ct
ob

er
 2

01
6.

 D
ow

nl
oa

de
d 

on
 6

/2
9/

20
24

 1
1:

50
:4

4 
PM

. 
 T

hi
s 

ar
tic

le
 is

 li
ce

ns
ed

 u
nd

er
 a

 C
re

at
iv

e 
C

om
m

on
s 

A
ttr

ib
ut

io
n-

N
on

C
om

m
er

ci
al

 3
.0

 U
np

or
te

d 
L

ic
en

ce
.

View Article Online

http://creativecommons.org/licenses/by-nc/3.0/
http://creativecommons.org/licenses/by-nc/3.0/
https://doi.org/10.1039/c6ew00207b


Environ. Sci.: Water Res. Technol., 2016, 2, 1064–1073 | 1067This journal is © The Royal Society of Chemistry 2016

are separated from the treated wastewater using a ceramic
disc membrane unit (BioBooster MFU, Grundfos, Langå, Den-
mark). The membrane discs have a pore size of 0.2 μm
(microfiltration) and pressure is required to ensure that the
treated wastewater is filtered through the membrane discs
with a sufficiently large flow (Van Steendam, C., personal
communication, March 21, 2016).

Sample processing and microplastic quantification

The procedure for sample processing and the identification
and counting of SAL was modified from previous reports20 to
be consistent with previous assessments of treatment plants
published at the time of study design.6,11–14 In brief, five
sieves with differing mesh size (U.S. Standard Sieve Series, A.
S.T.M. E-11, Dual Manufacturing Co., Inc., Franklin Park, IL)
were rinsed with dH2O and stacked: 4.75 mm (top), 0.85 mm,
0.3 mm, 0.106 mm, 0.02 mm (bottom). The sieve stack was
placed in a laboratory sink and a complete sample was
poured into the sieve stack slowly to prevent clogging of
sieves and loss of sample due to overfill. Particles collected in
each individual sieve were backwashed with a small amount
of dH2O into a clean plastic bin. The collected water and par-
ticles were then poured into a small polypropylene plastic
container using a funnel, and any remaining particles were
transferred into the container with a small amount of dH2O.
The above steps were repeated for every sieve size and the
complete sieving process was completed for every sample.
The processed samples were stored at 4 °C.

All sieved fractions were processed in small subsets that
were poured into a petri dish and observed through a stereo-
microscope (7-30X StereoZoom, Bausch & Lomb, Rochester,
NY). Identified SAL were removed from the sample individu-
ally using tweezers, counted per shape category: fragments
(rough, irregularly shaped), fibers (both single filaments and
threads of multiple twisted filaments), paint chips, micro-
beads (perfectly spherical), and other. Particles classified as
non-plastic by observation (based on shape, size, color, and
texture) were excluded from the counts.

During the sieving process, it was observed that some par-
ticles would not pass through the sieves even if sufficiently
small due to their irregular shapes and the orientation of fi-
bers. Therefore, the data from the different sieve size frac-